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Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Neurostil100mgcapsules,hard

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Neurostil 100 mg capsules, hard

Eachcapsulecontains100mggabapentin

 

Forthefulllistofexcipients,seesection6.1.

3 PHARMACEUTICAL FORM

Capsule,hard

 

Hardgelatinecapsulewithagreycapandbody,filledwithawhitetooff-whitepowderwithsmallagglomerates.

Thecapsulecapandbodyareeachimprintedwiththenumbers'93'and'38'.

4 CLINICAL PARTICULARS

4.1 Therapeutic indications

Epilepsy

Gabapentinisindicatedasadjunctivetherapyinthetreatmentofpartialseizureswithandwithoutsecondarygeneralizationin

adultsandchildrenaged6yearsandabove(seesection5.1).

 

Gabapentinisindicatedasmonotherapyinthetreatmentofpartialseizureswithandwithoutsecondarygeneralizationin

adultsandadolescentsaged12yearsandabove.

 

Treatment of peripheral neuropathic pain

Gabapentinisindicatedforthetreatmentofperipheralneuropathicpainsuchaspainfuldiabeticneuropathyandpost-herpetic

neuralgiainadults. 

4.2 Posology and method of administration

Posology 

 

ForallindicationsatitrationschemefortheinitiationoftherapyisdescribedinTable1,whichisrecommendedforadultsand

adolescentsaged12yearsandabove.Dosinginstructionsforchildrenunder12yearsofageareprovidedunderaseparate

sub-headinglaterinthissection.

 

Table1  

DOSINGCHART-INITIALTITRATION  

Day1 Day2 Day3

300mgonceaday 300mgtwotimesaday 300mgthreetimesaday

 

Discontinuation of gabapentin

Inaccordancewithcurrentclinicalpractice,ifgabapentinhastobediscontinueditisrecommendedthisshouldbedone

graduallyoveraminimumof1weekindependentoftheindication.

 

Epilepsy

Epilepsytypicallyrequireslong-termtherapy.Dosageisdeterminedbythetreatingphysicianaccordingtoindividualtolerance

andefficacy.
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Adults and adolescents

Inclinicaltrials,theeffectivedosingrangewas900to3600mg/day.Therapymaybeinitiatedbytitratingthedoseasdescribed

inTable1orbyadministering300mgthreetimesaday(TID)onDay1.Thereafter,basedonindividualpatientresponseand

tolerability,thedosecanbefurtherincreasedin300mg/dayincrementsevery2-3daysuptoamaximumdoseof3600

mg/day.Slowertitrationofgabapentindosagemaybeappropriateforindividualpatients.Theminimumtimetoreachadose

of1800mg/dayisoneweek,toreach2400 mg/dayisatotalof2weeks,andtoreach3600mg/dayisatotalof3weeks.

Dosagesupto4800mg/dayhavebeenwelltoleratedinlong-termopen-labelclinicalstudies.Thetotaldailydoseshouldbe

dividedinthreesingledoses,themaximumtimeintervalbetweenthedosesshouldnotexceed12hourstoprevent

breakthroughconvulsions.

 

Children aged 6 years and above

Thestartingdoseshouldrangefrom10to15mg/kg/dayandtheeffectivedoseisreachedbyupwardtitrationoveraperiodof

approximatelythreedays.Theeffectivedoseofgabapentininchildrenaged6yearsandolderis25to35mg/kg/day.Dosages

upto50mg/kg/dayhavebeenwelltoleratedinalong-termclinicalstudy.Thetotaldailydoseshouldbedividedinthree

singledoses,themaximumtimeintervalbetweendosesshouldnotexceed12hours.

 

Itisnotnecessarytomonitorgabapentinplasmaconcentrationstooptimizegabapentintherapy.Further,gabapentinmaybe

usedincombinationwithotherantiepilepticmedicinalproductswithoutconcernforalterationoftheplasmaconcentrationsof

gabapentinorserumconcentrationsofotherantiepilepticmedicinalproducts.

 

Peripheral neuropathic pain

 

Adults

ThetherapymaybeinitiatedbytitratingthedoseasdescribedinTable1.Alternatively,thestartingdoseis900mg/daygiven

asthreeequallydivideddoses.Thereafter,basedonindividualpatientresponseandtolerability,thedosecanbefurther

increasedin300mg/dayincrementsevery2-3daysuptoamaximumdoseof3600mg/day.Slowertitrationofgabapentin

dosagemaybeappropriateforindividualpatients.Theminimumtimetoreachadoseof1800mg/dayisoneweek,toreach

2400mg/dayisatotalof2weeks,andtoreach3600mg/dayisatotalof3weeks.

 

Inthetreatmentofperipheralneuropathicpainsuchaspainfuldiabeticneuropathyandpost-herpeticneuralgia,efficacyand

safetyhavenotbeenexaminedinclinicalstudiesfortreatmentperiodslongerthan5 months.Ifapatientrequiresdosing

longerthan5monthsforthetreatmentofperipheralneuropathicpain,thetreatingphysicianshouldassessthepatient'sclinical

statusanddeterminetheneedforadditionaltherapy.

 

Instruction for all areas of indication

 

Inpatientswithpoorgeneralhealth,i.e.,lowbodyweight,afterorgantransplantationetc.,thedoseshouldbetitratedmore

slowly,eitherbyusingsmallerdosagestrengthsorlongerintervalsbetweendosageincreases.

 

Elderly (over 65 years of age)

 

Elderlypatientsmayrequiredosageadjustmentbecauseofdecliningrenalfunctionwithage(seeTable2).Somnolence,

peripheraloedemaandastheniamaybemorefrequentinelderlypatients.

 

Renal impairment

 

DosageadjustmentisrecommendedinpatientswithcompromisedrenalfunctionasdescribedinTable2and/orthose

undergoinghaemodialysis.Gabapentin100mgcapsulescanbeusedtofollowdosingrecommendationsforpatientswith

renalinsufficiency.

 

Table2 

DOSAGEOFGABAPENTININADULTSBASEDONRENALFUNCTION 

CreatinineClearance(ml/min) TotalDailyDosea(mg/day)

≥80 900-3600

50-79 600-1800

30-49 300-900
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15-29 150b-600

<15c 150b-300
aTotaldailydoseshouldbeadministeredasthreedivideddoses.Reduceddosagesareforpatientswithrenalimpairment

(creatinineclearance<79ml/min).
bThe150mgdailydosetobeadministeredas300mgeveryotherday.
cForpatientswithcreatinineclearance<15ml/min,thedailydoseshouldbereducedinproportiontocreatinineclearance(e.g.,

patientswithacreatinineclearanceof7.5ml/minshouldreceiveone-halfthedailydosethatpatientswithacreatinine

clearanceof15ml/minreceive).

Use in patients undergoing haemodialysis

 

Foranuricpatientsundergoinghaemodialysiswhohaveneverreceivedgabapentin,aloadingdoseof300to400mg,then200

to300mgofgabapentinfollowingeach4hoursofhaemodialysis,isrecommended.Ondialysis-freedays,thereshouldbeno

treatmentwithgabapentin.

 

Forrenallyimpairedpatientsundergoinghaemodialysis,themaintenancedoseofgabapentinshouldbebasedonthedosing

recommendationsfoundinTable2.Inadditiontothemaintenancedose,anadditional200to300mgdosefollowingeach

4-hourhaemodialysistreatmentisrecommended.

Method of administration 

 

Fororaluse.

 

Gabapentincanbetakenwithorwithoutfoodandshouldbeswallowedwholewithsufficientfluid-intake(e.g.aglassofwater).

4.3 Contraindications

Hypersensitivitytotheactivesubstanceortoanyoftheexcipientslistedinsection6.1.

4.4 Special warnings and precautions for use

Severe cutaneous adverse reactions (SCARs)

Severecutaneousadversereactions(SCARs)includingStevens-Johnsonsyndrome(SJS),toxicepidermalnecrolysis(TEN)and

Drugrashwitheosinophiliaandsystemicsymptoms(DRESS),whichcanbelife-threateningorfatal,havebeenreportedin

associationwithgabapentintreatment.Atthetimeofprescriptionpatientsshouldbeadvisedofthesignsandsymptomsand

monitoredcloselyforskinreactions.Ifsignsandsymptomssuggestiveofthesereactionsappear,gabapentinshouldbe

withdrawnimmediatelyandanalternativetreatmentconsidered(asappropriate).

 

IfthepatienthasdevelopedaseriousreactionsuchasSJS,TENorDRESSwiththeuseofgabapentin,treatmentwith

gabapentinmustnotberestartedinthispatientatanytime.

 

Anaphylaxis

Gabapentincancauseanaphylaxis.Signsandsymptomsinreportedcaseshaveincludeddifficultybreathing,swellingofthe

lips,throat,andtongue,andhypotensionrequiringemergencytreatment.Patientsshouldbeinstructedtodiscontinue

gabapentinandseekimmediatemedicalcareshouldtheyexperiencesignsorsymptomsofanaphylaxis(seesection4.8).

 

Suicidal ideation and behaviour

Suicidalideationandbehaviourhavebeenreportedinpatientstreatedwithanti-epilepticagentsinseveralindications.A

meta-analysisofrandomisedplacebocontrolledtrialsofanti-epilepticdrugshasalsoshownasmallincreasedriskofsuicidal

ideationandbehaviour.Themechanismofthisriskisnotknown. Casesofsuicidalideationandbehaviourhavebeenobserved

inpatientstreatedwithgabapentininthepost-marketingexperience(seesection4.8).

Patients(andcaregiversofpatients)shouldbeadvisedtoseekmedicaladviceshouldsignsofsuicidalideationorbehaviour

emerge.Patientsshouldbemonitoredforsignsofsuicidalideationandbehaviourandappropriatetreatmentshouldbe

considered.Discontinuationofgabapentintreatmentshouldbeconsideredincaseofsuicidalideationandbehavior.

 

Acute pancreatitis
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Ifapatientdevelopsacutepancreatitisundertreatmentwithgabapentin,discontinuationofgabapentinshouldbeconsidered

(seesection4.8).

 

Seizures

Althoughthereisnoevidenceofreboundseizureswithgabapentin,abruptwithdrawalofanticonvulsantsinepilepticpatients

mayprecipitatestatusepilepticus(seesection4.2).

 

Aswithotherantiepilepticmedicinalproducts,somepatientsmayexperienceanincreaseinseizurefrequencyortheonsetof

newtypesofseizureswithgabapentin.

 

Aswithotheranti-epileptics,attemptstowithdrawconcomitantanti-epilepticsintreatmentrefractivepatientsonmorethan

oneanti-epileptic,inordertoreachgabapentinmonotherapyhavealowsuccessrate.

 

Gabapentinisnotconsideredeffectiveagainstprimarygeneralizedseizuressuchasabsencesandmayaggravatethese

seizuresinsomepatients.Therefore,gabapentinshouldbeusedwithcautioninpatientswithmixedseizuresincluding

absences.

 

Dizziness, somnolence, loss of consciousness, confusion, and mental impairment

Gabapentintreatmenthasbeenassociatedwithdizzinessandsomnolence,whichcouldincreasetheoccurrenceofaccidental

injury(fall).Therehavealsobeenpost-marketingreportsofconfusion,lossofconsciousnessandmentalimpairment.

Therefore,patientsshouldbeadvisedtoexercisecautionuntiltheyarefamiliarwiththepotentialeffectsofthemedication.

 

Concomitant use with opioids and other CNS depressants

Patientswhorequireconcomitanttreatmentwithcentralnervoussystem(CNS)depressants,includingopioids,shouldbe

carefullyobservedforsignsofcentralnervoussystem(CNS)depression,suchassomnolence,sedationandrespiratory

depression.Patientswhousegabapentinandmorphineconcomitantlymayexperienceincreasesingabapentinconcentrations.

Thedoseofgabapentin,orconcomitanttreatmentwithCNSdepressantsincludingopioids,shouldbereducedappropriately

(seesection4.5).

 

Caution is advised when prescribing gabapentin concomitantly with opioids due to risk of CNS depression. In a

population-based, observational, nested case-control study of opioid users, co-prescription of opioids and gabapentinwas

associatedwith an increased risk for opioid-related death compared to opioid prescription use alone (adjusted odds ratio

[aOR],1.49[95%CI,1.18to1.88,p<0.001]).

 

Respiratory depression 

Gabapentinhasbeenassociatedwithsevererespiratorydepression.Patientswithcompromisedrespiratoryfunction,

respiratoryorneurologicaldisease,renalimpairment,concomitantuseofCNSdepressantsandtheelderlymightbeathigher

riskofexperiencingthissevereadversereaction.Doseadjustmentsmightbenecessaryinthesepatients.

 

Elderly (over 65 years of age)

Nosystematicstudiesinpatients65yearsorolderhavebeenconductedwithgabapentin.Inonedoubleblindstudyin

patientswithneuropathicpain,somnolence,peripheraloedemaandastheniaoccurredinasomewhathigherpercentagein

patientsaged65yearsorabove,thaninyoungerpatients.Apartfromthesefindings,clinicalinvestigationsinthisagegroup

donotindicateanadverseeventprofiledifferentfromthatobservedinyoungerpatients.

 

Paediatricpopulation

Theeffectsoflong-term(greaterthan36weeks)gabapentintherapyonlearning,intelligence,anddevelopmentinchildren

andadolescentshavenotbeenadequatelystudied.Thebenefitsofprolongedtherapymustthereforebeweighedagainstthe

potentialrisksofsuchtherapy.

 

Misuse, abuse potential anddependence

Gabapentin can cause drug dependence, which may occur at therapeutic doses. Cases of abuse and misuse have been

reported.Patientswithahistoryofsubstanceabusemaybeathigherriskforgabapentinmisuse,abuseanddependence,and

gabapentinshouldbeusedwithcautioninsuchpatients.Beforeprescribinggabapentin,thepatient'sriskofmisuse,abuseor

dependenceshouldbecarefullyevaluated.

Patients treatedwithgabapentin shouldbemonitored for symptomsof gabapentinmisuse, abuseor dependence, such as

developmentoftolerance,doseescalationanddrug-seekingbehaviour.
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Withdrawal symptoms

After discontinuation of short-term and long-term treatment with gabapentin, withdrawal symptoms have been observed.

Withdrawal symptomsmayoccur shortlyafterdiscontinuation,usuallywithin48hours.Most frequently reportedsymptoms

includeanxiety,insomnia,nausea,pains,sweating,tremor,headache,depression,feelingabnormal,dizziness,andmalaise.The

occurrenceofwithdrawalsymptomsfollowingdiscontinuationofgabapentinmayindicatedrugdependence(seesection4.8).

The patient should be informed about this at the start of the treatment. If gabapentin should be discontinued, it is

recommendedthisshouldbedonegraduallyoveraminimumof1weekindependentoftheindication(seesection4.2).

 

Laboratory tests

Falsepositivereadingsmaybeobtainedinthesemi-quantitativedeterminationoftotalurineproteinbydipsticktests.Itis

thereforerecommendedtoverifysuchapositivedipsticktestresultbymethodsbasedonadifferentanalyticalprinciplesuch

astheBiuretmethod,turbidimetricordye-bindingmethods,ortousethesealternativemethodsfromthebeginning.

4.5 Interaction with other medicinal products and other forms of interaction

Therearespontaneousandliteraturecasereportsofrespiratorydepression,sedation,anddeathassociatedwithgabapentin

 whenco-administeredwithCNSdepressants,includingopioids.Insomeofthesereports,theauthorsconsideredthe

combinationofgabapentinwithopioidstobeaparticularconcerninfrailpatients,intheelderly,inpatientswithserious

underlyingrespiratorydisease,withpolypharmacy,andinthosewithsubstanceabusedisorders.

 

Inastudyinvolvinghealthyvolunteers(N=12),whena60mgcontrolled-releasemorphinecapsulewasadministered2hours

priortoa600mggabapentincapsule,meangabapentinAUCincreasedby44%comparedtogabapentinadministeredwithout

morphine.Therefore,patientswhorequireconcomitanttreatmentwithopioidsshouldbecarefullyobservedforsignsofCNS

depression,suchassomnolence,sedationandrespiratorydepressionandthedoseofgabapentinoropioidshouldbereduced

appropriately.

 

Nointeractionbetweengabapentinandphenobarbital,phenytoin,valproicacidorcarbamazepinehasbeenobserved.

 

Gabapentinsteady-statepharmacokineticsaresimilarforhealthysubjectsandpatientswithepilepsyreceivingthese

antiepilepticagents.

 

Co-administrationofgabapentinwithoralcontraceptivescontainingnorethindroneand/orethinylestradiol,doesnotinfluence

thesteady-statepharmacokineticsofeithercomponent.

 

Co-administrationofgabapentinwithantacidscontainingaluminiumandmagnesium,reducesgabapentinbioavailabilityupto

24%.Itisrecommendedthatgabapentinbetakenattheearliesttwohoursfollowingantacidadministration

 

Renalexcretionofgabapentinisunalteredbyprobenecid.

 

Aslightdecreaseinrenalexcretionofgabapentinthatisobservedwhenitisco-administeredwithcimetidineisnotexpected

tobeofclinicalimportance.

 

4.6 Fertility, pregnancy and lactation

Pregnancy

 

Risk related to epilepsy and antiepileptic medicinal products in general

 

Theriskofbirthdefectsisincreasedbyafactorof2-3intheoffspringofmotherstreatedwithanantiepilepticmedicinal

product.Mostfrequentlyreportedarecleftlip,cardiovascularmalformationsandneuraltubedefects.Multipleantiepileptic

drugtherapymaybeassociatedwithahigherriskofcongenitalmalformationsthanmonotherapy,thereforeitisimportant

thatmonotherapyispractisedwheneverpossible.Specialistadviceshouldbegiventowomenwhoarelikelytobecome
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pregnantorwhoareofchildbearingpotentialandtheneedforantiepileptictreatmentshouldbereviewedwhenawomanis

planningtobecomepregnant.Nosuddendiscontinuationofantiepileptictherapyshouldbeundertakenasthismayleadto

breakthroughseizures,whichcouldhaveseriousconsequencesforbothmotherandchild.Developmentaldelayinchildrenof

motherswithepilepsyhasbeenobservedrarely.Itisnotpossibletodifferentiateifthedevelopmentaldelayiscausedby

genetic,socialfactors,maternalepilepsyortheantiepileptictherapy.

 

Risk related to gabapentin

 

Gabapentincrossesthehumanplacenta.

 

Therearenoorlimitedamountofdatafromtheuseofgabapentininpregnantwomen.

 

Studiesinanimalshaveshownreproductivetoxicity(seesection5.3).Thepotentialriskforhumansisunknown.Gabapentin

shouldnotbeusedduringpregnancyunlessthepotentialbenefittothemotherclearlyoutweighsthepotentialrisktothe

foetus.

 

Nodefiniteconclusioncanbemadeastowhethergabapentiniscausallyassociatedwithanincreasedriskofcongenital

malformationswhentakenduringpregnancy,becauseofepilepsyitselfandthepresenceofconcomitantantiepileptic

medicinalproductsduringeachreportedpregnancy.

 

Neonatalwithdrawalsyndromehasbeenreportedinnewbornsexposedin uterotogabapentin.Co-exposuretogabapentin

andopioidsduringpregnancymayincreasetheriskofneonatalwithdrawalsyndrome.Newbornsshouldbemonitored

carefully.

 

Breast-feeding

Gabapentinisexcretedinhumanmilk.Becausetheeffectonthebreast-fedinfantisunknown,cautionshouldbeexercised

whengabapentinisadministeredtoabreast-feedingmother.Gabapentinshouldbeusedinbreast-feedingmothersonlyifthe

benefitsclearlyoutweightherisks.

 

Fertility

 

Thereisnoeffectonfertilityinanimalstudies(seesection5.3).

4.7 Effects on ability to drive and use machines

Gabapentinmayhaveminorormoderateinfluenceontheabilitytodriveandusemachines.Gabapentinactsonthecentral

nervoussystemandmaycausedrowsiness,dizzinessorotherrelatedsymptoms.Even,iftheywereonlyofmildormoderate

degree,theseundesirableeffectscouldbepotentiallydangerousinpatientsdrivingoroperatingmachinery.Thisisespecially

trueatthebeginningofthetreatmentandafterincreaseindose.

4.8 Undesirable effects

Theadversereactionsobservedduringclinicalstudiesconductedinepilepsy(adjunctiveandmonotherapy)andneuropathic

painhavebeenprovidedinasinglelistbelowbyclassandfrequency:verycommon(≥1/10);common(≥1/100to<1/10);

uncommon(≥1/1,000to<1/100);rare(≥1/10,000to<1/1,000);veryrare(<1/10,000).Whereanadversereactionwasseen

atdifferentfrequenciesinclinicalstudies,itwasassignedtothehighestfrequencyreported.

 

Additionalreactionsreportedfrompost-marketingexperienceareincludedasfrequencyNotknown(cannotbeestimated

fromtheavailabledata)initalicsinthelistbelow.

 

Withineachfrequencygrouping,undesirableeffectsarepresentedinorderofdecreasingseriousness.

 

System organ class  Adverse drug reactions

 

Infections and infestations

VeryCommon: viralinfection
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Common: pneumonia,respiratoryinfection,urinarytractinfection,infection,otitismedia

 

Blood and lymphatic system disorders

Common: leucopenia

Notknown: thrombocytopenia

 

Immune system disorders

Uncommon: allergicreactions(e.g.urticaria)

Notknown: hypersensitivity syndrome (a systemic reaction with a variable presentation that can include fever, rash, hepatitis, 

lymphadenopathy, eosinophilia, and sometimes other signs and symptoms), anaphylaxis (seesection4.4)

 

Metabolism and nutrition disorders

Common: anorexia,increasedappetite

Uncommon: hyperglycaemia(mostoftenobservedinpatientswithdiabetes)

Rare: hypoglycaemia(mostoftenobservedinpatientswithdiabetes)

Notknown: hyponatraemia

 

Psychiatric disorders

Common: hostility,confusionandemotionallability,depression,anxiety,nervousness,thinkingabnormal

Uncommon: agitation

Notknown: suicidal ideation, hallucinations, drug dependence

 

Nervous system disorders

VeryCommon: somnolence,dizziness,ataxia,

Common: convulsions,hyperkinesias,dysarthria,amnesia,tremor,insomnia,headache,sensationssuchasparaesthesia,

hypaesthesia,coordinationabnormal,nystagmus,increased,decreased,orabsentreflexes

Uncommon: hypokinesia,mentalimpairment

Rare: lossofconsciousness

Notknown: other movement disorders (e.g. choreoathetosis, dyskinesia, dystonia)

 

Eye disorders

Common: visualdisturbancessuchasamblyopia,diplopia

 

Ear and labyrinth disorders

Common: vertigo

Notknown: tinnitus

 

Cardiac disorders

Uncommon: palpitations

 

Vascular disorders

Common: hypertension,vasodilatation

 

Respiratory, thoracic and mediastinal disorders

Common: dyspnoea,bronchitis,pharyngitis,cough,rhinitis

Rare: respiratorydepression

 

Gastrointestinal disorders

Common: vomiting,nausea,dentalabnormalities,gingivitis,diarrhoea,abdominalpain,dyspepsia,constipation,drymouthor

throat,flatulence

Uncommon: dysphagia

Notknown: pancreatitis

 

Hepatobiliary disorders

Notknown: hepatitis, jaundice

 

Skin and subcutaneous tissue disorders
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Common: facialoedema,purpuramostoftendescribedasbruisesresultingfromphysicaltrauma,rash,pruritus,acne

Notknown: Stevens-Johnson syndrome, toxic epidermal necrolysis,  angioedema, erythema multiforme, alopecia, drug rash with 

eosinophilia and systemic symptoms (see section 4.4)

 

Musculoskeletal and connective tissue disorders

Common: arthralgia,myalgia,backpain,twitching

Notknown: rhabdomyolysis, myoclonus

 

Renal and urinary disorders

Notknown: acute renal failure, incontinence

 

Reproductive system and breast disorders

Common: impotence

Notknown: breast hypertrophy, gynaecomastia, sexual dysfunction (including changes in libido, ejaculation disorders and 

anorgasmia)

 

General disorders and administration site conditions

VeryCommon: fatigue,fever

Common: peripheraloedema,abnormalgait,asthenia,pain,malaise,flusyndrome

Uncommon: generalizedoedema

Notknown: withdrawal reactions*chest pain. Sudden unexplained deaths have been reported where a causal relationship to 

treatment with gabapentin has not been established.

 

Investigations

Common: WBC(whitebloodcellcount)decreased,weightgain

Uncommon: elevatedliverfunctiontests,SGOT(AST),SGPT(ALT)andbilirubin

Notknown: blood creatine phosphokinase increased

 

Injury, poisoning and procedural complications

Common: accidentalinjury,fracture,abrasion

Uncommon: fall

 
*Afterdiscontinuationofshort-termandlong-termtreatmentwithgabapentin,withdrawalsymptomshavebeenobserved.

Withdrawalsymptomsmayoccurshortlyafterdiscontinuation,usuallywithin48hours.Mostfrequentlyreportedsymptoms

includeanxiety,insomnia,nausea,pains,sweating,tremor,headache,depression,feelingabnormal,dizziness,andmalaise(see

section4.4).Theoccurrenceofwithdrawalsymptomsfollowingdiscontinuationofgabapentinmayindicatedrugdependence

(seesection4.8).Thepatientshouldbeinformedaboutthisatthestartofthetreatment.Ifgabapentinshouldbediscontinued,

itisrecommendedthisshouldbedonegraduallyoveraminimumof1weekindependentoftheindication(seesection4.2).

 

Undertreatmentwithgabapentincasesofacutepancreatitiswerereported.Causalitywithgabapentinisunclear(seesection

4.4).

 

Inpatientsonhaemodialysisduetoend-stagerenalfailure,myopathywithelevatedcreatinekinaselevelshasbeenreported.

 

Respiratorytractinfections,otitismedia,convulsionsandbronchitiswerereportedonlyinclinicalstudiesinchildren.

Additionally,inclinicalstudiesinchildren,aggressivebehaviourandhyperkinesiaswerereportedcommonly.

 

Reporting of suspected adverse reactions

Reportingsuspectedadversereactionsafterauthorisationofthemedicinalproductisimportant.Itallowscontinued

monitoringofthebenefit/riskbalanceofthemedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsviaHPRAPharmacovigilanceWebsite:www.hpra.ie.

4.9 Overdose

Acute,life-threateningtoxicityhasnotbeenobservedwithgabapentinoverdosesofupto49g.Symptomsoftheoverdoses

includeddizziness,doublevision,slurredspeech,drowsiness,lossofconsciousness,lethargyandmilddiarrhoea.Allpatients

http://www.hpra.ie/
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recoveredfullywithsupportivecare.Reducedabsorptionofgabapentinathigherdosesmaylimitdrugabsorptionatthetime

ofoverdosingand,hence,minimisetoxicityfromoverdoses.

 

Overdosesofgabapentin,particularlyincombinationwithotherCNSdepressantmedications,mayresultincoma.

 

Althoughgabapentincanberemovedbyhaemodialysis,basedonpriorexperienceitisusuallynotrequired.However,in

patientswithsevererenalimpairment,haemodialysismaybeindicated.

 

Anorallethaldoseofgabapentinwasnotidentifiedinmiceandratsgivendosesashighas8000mg/kg.Signsofacutetoxicity

inanimalsincludedataxia,labouredbreathing,ptosis,hypoactivity,orexcitation.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroups:Otherantiepileptics,ATCcode:N03AX12

 

Mechanism of action

 

Gabapentinreadilyentersthebrainandpreventsseizuresinanumberofanimalmodelsofepilepsy.Gabapentindoesnot

possessaffinityforeitherGABAAorGABABreceptornordoesitalterthemetabolismofGABA.Itdoesnotbindtoother

neurotransmitterreceptorsofthebrainanddoesnotinteractwithsodiumchannels.Gabapentinbindswithhighaffinitytothe

α2δ(alpha-2-delta)subunitofvoltage-gatedcalciumchannelsanditisproposedthatbindingtotheα2δsubunitmaybe

involvedingabapentin'santi-seizureeffectsinanimals.Broadpanelscreeningdoesnotsuggestanyotherdrugtargetsother

thanα2δ.

 

Evidencefromseveralpre-clinicalmodelsinformthatthepharmacologicalactivityofgabapentinmaybemediatedviabinding

toα2δthroughareductioninreleaseofexcitatoryneurotransmitters inregionsofthecentralnervoussystem.Suchactivity

mayunderliegabapentin'santi-seizureactivity.Therelevanceoftheseactionsofgabapentintotheanticonvulsanteffectsin

humansremainstobeestablished.

 

Gabapentinalsodisplaysefficacyinseveralpre-clinicalanimalpainmodels.Specificbindingofgabapentintotheα2δsubunit

isproposedtoresultinseveraldifferentactionsthatmayberesponsibleforanalgesicactivityinanimalmodels.Theanalgesic

activitiesofgabapentinmayoccurinthespinalcordaswellasathigherbraincentersthroughinteractionswithdescending

paininhibitorypathways.Therelevanceofthesepre-clinicalpropertiestoclinicalactioninhumansisunknown.

 

Clinical efficacy and safety

Aclinicaltrialofadjunctivetreatmentofpartialseizuresinpaediatricsubjects,ranginginagefrom3to12years,showeda

numericalbutnotstatisticallysignificantdifferenceinthe50%responderrateinfavourofthegabapentingroupcomparedto

placebo.Additionalpost-hocanalysesoftheresponderratesbyagedidnotrevealastatisticallysignificanteffectofage,either

asacontinuousordichotomousvariable(agegroups3-5and6-12years).Thedatafromthisadditionalpost-hocanalysisare

summarisedinthetablebelow:

 

Response(≥50%Improved)byTreatmentandAgeMITT*Population
  

AgeCategory Placebo Gabapentin P-Value

<6YearsOld 4/21(19.0%) 4/17(23.5%) 0.7362

6to12YearsOld 17/99(17.2%) 20/96(20.8%) 0.5144

 

*Themodifiedintenttotreatpopulationwasdefinedasallpatientsrandomisedtostudymedicationwhoalsohadevaluable

seizurediariesavailablefor28daysduringboththebaselineanddouble-blindphases.

5.2 Pharmacokinetic properties

Absorption
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Followingoraladministration,peakplasmagabapentinconcentrationsareobservedwithin2to3hours.Gabapentin

bioavailability(fractionofdoseabsorbed)tendstodecreasewithincreasingdose.Absolutebioavailabilityofa300mgcapsule

isapproximately60%.Food,includingahigh-fatdiet,hasnoclinicallysignificanteffectongabapentinpharmacokinetics.

 

Gabapentinpharmacokineticsarenotaffectedbyrepeatedadministration.Althoughplasmagabapentinconcentrationswere

generallybetween2μg/mland20μg/mlinclinicalstudies,suchconcentrationswerenotpredictiveofsafetyorefficacy.

PharmacokineticparametersaregiveninTable3.

 

Table3      

SUMMARYOFGABAPENTINMEAN(%CV)STEADY-

STATEPHARMACOKINETICPARAMETERSFOLLOWINGEVERYEIGHT

HOURSADMINISTRATION

     

Pharmacokinetic

parameter

300mg

(N=7)


400mg

(N=14)


800mg

(N=14)


  Mean %CV Mean %CV Mean %CV

Cmax(g/mL) 4.02 (24) 5.74 (38) 8.71 (29)

tmax(hr) 2.7 (18) 2.1 (54) 1.6 (76)

T1/2(hr) 5.2 (12) 10.8 (89) 10.6 (41)

AUC(0-8)

ghr/mL)
24.8 (24) 34.5 (34) 51.4 (27)

Ae%(%) NA NA 47.2 (25) 34.4 (37)

Cmax=Maximumsteadystateplasmaconcentration

tmax=TimeforCmax

T1/2=Eliminationhalf-life

AUC(0-8)=Steadystateareaunderplasmaconcentration-timecurvefrom

time0to8hourspostdose

Ae%=Percentofdoseexcretedunchangedintotheurinefromtime0to8

hourspostdose

NA=Notavailable

     

 

Distribution

 

Gabapentinisnotboundtoplasmaproteinsandhasavolumeofdistributionequalto57.7litres.Inpatientswithepilepsy,

gabapentinconcentrationsincerebrospinalfluid(CSF)areapproximately20%ofcorrespondingsteady-statetroughplasma

concentrations.Gabapentinispresentinthebreastmilkofbreast-feedingwomen.

 

Biotransformation

 

Thereisnoevidenceofgabapentinmetabolisminhumans.Gabapentindoesnotinducehepaticmixedfunctionoxidase

enzymesresponsiblefordrugmetabolism.

 

Elimination

 

Gabapentiniseliminatedunchangedsolelybyrenalexcretion.Theeliminationhalf-lifeofgabapentinisindependentofdose

andaverages5to7hours.

 

Inelderlypatients,andinpatientswithimpairedrenalfunction,gabapentinplasmaclearanceisreduced.Gabapentin

elimination-rateconstant,plasmaclearance,andrenalclearancearedirectlyproportionaltocreatinineclearance.

Gabapentinisremovedfromplasmabyhaemodialysis.Dosageadjustmentinpatientswithcompromisedrenalfunctionor

undergoinghaemodialysisisrecommended(seesection4.2).

 

Gabapentinpharmacokineticsinchildrenweredeterminedin50healthysubjectsbetweentheagesof1monthand12years.In

general,plasmagabapentinconcentrationsinchildren>5 yearsofagearesimilartothoseinadultswhendosedonamg/kg

basis.
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Inapharmacokineticstudyin24healthypaediatricsubjectsagedbetween1monthand48months,anapproximately30%

lowerexposure(AUC),lowerCmaxandhigherclearanceperbodyweighthavebeenobservedincomparisontoavailable

reporteddatainchildrenolderthan5years.

 

Linearity/non-linearity

 

Gabapentinbioavailability(fractionofdoseabsorbed)decreaseswithincreasingdosewhichimpartsnon-linearityto

pharmacokineticparameterswhichincludethebioavailabilityparameter(F)e.g.Ae%,CL/F,Vd/F.Eliminationpharmacokinetics

(pharmacokineticparameterswhichdonotincludeFsuchasCLrandT1/2),arebestdescribedbylinearpharmacokinetics.

Steadystateplasmagabapentinconcentrationsarepredictablefromsingle-dosedata.

 

5.3 Preclinical safety data

Carcinogenesis

 

Gabapentinwasgiveninthediettomiceat200,600,and2000mg/kg/dayandtoratsat250,1000,and2000mg/kg/dayfor

twoyears.Astatisticallysignificantincreaseintheincidenceofpancreaticacinarcelltumourswasfoundonlyinmaleratsat

thehighestdose.Peakplasmadrugconcentrationsinratsat2000mg/kg/dayare10timeshigherthanplasmaconcentrations

inhumansgiven3600mg/day.Thepancreaticacinarcelltumoursinmaleratsarelow-grademalignancies,didnotaffect

survival,didnotmetastasiseorinvadesurroundingtissue,andweresimilartothoseseeninconcurrentcontrols.Therelevance

ofthesepancreaticacinarcelltumoursinmaleratstocarcinogenicriskinhumansisunclear.

 

Mutagenesis

 

Gabapentindemonstratednogenotoxicpotential.Itwasnotmutagenicin vitro instandardassaysusingbacterialor

mammaliancells.Gabapentindidnotinducestructuralchromosomeaberrationsinmammaliancellsin vitro orin vivo, anddid

notinducemicronucleusformationinthebonemarrowofhamsters.

 

Impairment of fertility

 

Noadverseeffectsonfertilityorreproductionwereobservedinratsatdosesupto2000mg/kg(approximatelyfivetimesthe

maximumdailyhumandoseonamg/m2ofbodysurfaceareabasis).

 

Teratogenesis

 

Gabapentindidnotincreasetheincidenceofmalformations,comparedtocontrols,intheoffspringofmice,rats,orrabbitsat

dosesupto50,30and25timesrespectively,thedailyhumandoseof3600mg,(four,fiveoreighttimes,respectively,the

humandailydoseonamg/m2basis).

 

Gabapentininduceddelayedossificationintheskull,vertebrae,forelimbs,andhindlimbsinrodents,indicativeoffoetalgrowth

retardation.Theseeffectsoccurredwhenpregnantmicereceivedoraldosesof1000or3000mg/kg/dayduringorganogenesis

andinratsgiven2000mg/kgpriortoandduringmatingandthroughoutgestation.Thesedosesareapproximately1to5times

thehumandoseof3600mgonamg/m2basis.

 

Noeffectswereobservedinpregnantmicegiven500mg/kg/day(approximately1/2ofthedailyhumandoseonamg/m2

basis).

 

Anincreasedincidenceofhydroureterand/orhydronephrosiswasobservedinratsgiven2000mg/kg/dayinafertilityand

generalreproductionstudy,1500mg/kg/dayinateratologystudy,and500,1000,and2000mg/kg/dayinaperinataland

postnatalstudy.Thesignificanceofthesefindingsisunknown,buttheyhavebeenassociatedwithdelayeddevelopment.

Thesedosesarealsoapproximately1to5timesthehumandoseof3600mgonamg/m2basis.

 

Inateratologystudyinrabbits,anincreasedincidenceofpost-implantationfoetalloss,occurredinpregnantrabbitsgiven60,

300,and1500mg/kg/dayduringorganogenesis.Thesedosesareapproximately0,3to8timesthedailyhumandoseof3600

mgonamg/m2basis.Themarginsofsafetyareinsufficienttoruleouttheriskoftheseeffectsinhumans.
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6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Capsule contents:

Talc

Pregelatinised(maize)starch

Capsule cap / body:

Gelatin

Blackironoxide(E172)

Titaniumdioxide(E171)

Printing ink:

Shellac

Blackironoxide(E172)

Propyleneglycol

6.2 Incompatibilities

Notapplicable.

6.3 Shelf life

2years.

6.4 Special precautions for storage

Donotstoreabove25°C.Storeintheoriginalcontainer.Keepblisterintheoutercarton.

6.5 Nature and contents of container

TransparentorwhiteopaquePVC/PVdC-aluminiumblisters.

 

Packsizes:1,2030,50,84,100,200or500capsules,hard.

 

Notallpacksizesmaybemarketed. 

6.6 Special precautions for disposal and other handling

Nospecialrequirements.

7 MARKETING AUTHORISATION HOLDER

TevaPharmaB.V.

Swansweg5

2031GAHaarlem

Netherlands

8 MARKETING AUTHORISATION NUMBER

PA0749/164/001

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateoffirstauthorisation:26thSeptember2008

Dateoflastrenewal:15thApril2013
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